INSTALLATION INSTRUCTIONS

Ram 1500
Parts list
item | Qty. Part No. Description Torque

1 1 set 526240AA Main Bracket

2 1set 526244BA Aucxiliary Bracket

3 |4pcs 524760AA 1/2” Tab Bolt 16 Lb Ft
4 |4 pcs 1/2” Flat washer

5 |4 pzas 1/2” Lock washer

6 |4 pcs 1/2” Hex. nut 16 Lb Ft
7 2 pcs 3/8”x 1” Hex Head Bolt 18 Lb Ft
8 |4pcs 3/8”x 1” Carriage Head Bolt 18 Lb Ft
9 |6pcs 3/8” Flat washer

10 |6 pcs 3/8” Lock washer

11 |6 pcs 3/8” Hex. nut 18 Lb Ft

2

—

Required tools:

A. Ratchet

B.1/2”,3/4 & 9/16” Socket

C.10 mm, 1/2”,3/4” & 9/16” Wrench
D. Ratchet extension

Brackets

526245 / 55665

Before beginning the installations read all instructions carefully and verify that all the hardware is

accounted for. If there are any listed part missing please notify your distributor immediately.

To maintain and care this product keep it clean and do not use abrasive cleaners or polish waxes.

We recommend using only non-abrasive automotive wax such as pure carnauba to avoid

scratches and rust.

The approximated installation time is 45 min.

Design Quality FODI7.003.1

WARNING: Cancer and
A Reproductive Harm—
www. PE5Warnings.ca.gov

Rev:23/07/2019



NOTE: This installation requires cutting or removal of the air dam.

1. Beginning with the driver side loosen the (2) bolts that attach the tow hook to the frame. Image 1.
Access the bolts from underneath the vehicle.

2. Slide the main bracket into place between the tow hook and the frame. Image 2. Leave the tow

hook bolts loose.

3. Place (2) 1/2” tab bolts from front of the main bracket to rear. Secure the main bracket to the
bumper support using (2) 1/2 hex nuts, (2) 4" flat washers and (2) 4" lock washers. Image 3 & 4.
Note: Leave the nuts loose for final adjustment.

Design Quality FODI7.003.1 Rev:23/07/2019



4. Remove the air dam by removing the bolts and push pin rivets. Image 5y 6.

e N

5. Locate and remove the factory bolt shown. Place auxiliary mounting bracket and secure usgin the

bolt removed. Do not tighten. Image 7 y 8.

6. Repeat above steps to install the passenger side brackets.

7. Cut out the air dam to allow auxiliary brackets extend through. Image 9. Reinstall the air dam.

Design Quality FODI7.003.1 Rev:23/07/2019



8. Attach the RC2 to the main brackets using (2) 3/8” x 1” carriage head bolts, (2) 3/8” flat washers,
(2) 3/8” lock washers and (2) 3/8” hex nuts. Image 10. Secure to the auxiliary bracket using (1) 3/8”
x 1”7 hex bolt, (1) 3/8” flat washer y (1) 3/8” lock washer. Image 11.

9. Align the RC2 with the front of vehicle and tighten all bolts and nuts.

10. Remember retighten all nuts ann bolts every six months.

Design Quality FODI7.003.1 Rev:23/07/2019



